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The managing data show the results of the accomplished examinations. With all data it still acts 
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Client: 

Name:  J. Dommnik Team: Konstr. Date:   06.05.10 Result:   

Order-Info: 

Customer/ No.:      

Series / No:  Trennstege 45.1 vs. 301 Installation type: Kabelsäge 

Goal: Abriebtest 

Technical data  Series  data 

Length [links] or [m]:  Mat.-No.:  

Additional load [kg/m]:  Prod.-date:  

Chain weight [kg/m]:  Origin: Stock Production Customer 

Temperature [°C]:  - Other:  

a acceleration [m/sec2]:  tempered  No    Yes 

Mounting brackets:  conditioned  No    Yes  

Filling (Sketch-No.):  - moisture absorption 
[%]  

     

 Cycles v Speed [m/s]  Remark:  
      

      

      
      

Experimental setup (Sketch, Photo ...) 

 

 

 
Investigational procedure 

From: 06.05.10 To: 17.05.10 Examiner: M. Schlabach 

Result 

 

F Leitung + 0,6kg/m 

Trennstegfuß 
als Störkante 

Trennsteg CF 180.25.04 

Zusatzgewicht 



 

 

Test-Report E-Chains 
 

 

page 2 of 2 Test No.: 3748 
 
 
 
 
 
 
 
 
 

QM-2-201-F/I:\Energieketten\Labor\Versuchsberichte\3701 - 3800\3748 Abriebtest 45.1 vs 301\3748 Versuchsauftrag_.doc Original � Test Lab 
A. Pies/Versuch/27.03.2009 Copy 1 � Konstruction   
For internal 
 use only  

The managing data show the results of the accomplished examinations. With all data it still acts 
neither around one or more warranties of certain characteristics around one or more warranties 
regarding the suitability of a product for a certain targeted application, since the examinations on 
laboratory conditions took place. The warranty of certain characteristics of the products and/or 
their suitability for a certain application requires writing in the confirmation of order. Finally we 
recommend user-specific measurements under genuine operating conditions. 

Copy 2 �  Client 

3 

Zwischenauswertung am 07.05.10 nach 288.450 Zyklen 
Mit CF 180.25.04 
Trennsteg 301 

    
Trennsteg 45.1 

    
Nach 288.450 Zyklen sind die Leitung auf 301 bis au f den Schirm durchgerieben, Leitung auf 45.1 haben 
starken Abrieb, aber der Schirm ist noch nicht sich tbar 
---------------------------------------------------------------------------------------------------------------------------------------------------------- 
Auswertung am 17.05.10 nach 850.750 DH 
Mit CF 180.25.04 
Trennsteg 301 

    
Trennsteg 45.1 

    
Nach 850.750 DH haben  auch die Leitungen auf Trenn steg 45.1 starken Abrieb und haben den Schirm 
schon etwas angeschliffen. 

 Report:      Sheets  
Evaluation  
In diesem Versuchsaufbau unterliegen die Leitungen einer Belastung, die in einer Kettenanwendung nicht  
auftritt. Die Kette wurde quasi um 45° gedreht mont iert und die Leitung zu ihrem Eigengewicht noch mit  
0,6kg/m belastet. Die Leitungen wurden somit immer an den Trennstegfuß gedrückt. 
45.1 haben eine deutlich optimierte Fußgeometrie au f denen die Leitungen ein höhere Lebenserwartung 
haben.  

Name: A. Pies Date: 20.05.10 
 


